GAME NO. 0E85
SUPPLEMENT NO. M051-00E85-A033

NENOPRISEE SIS B
3 PLAYER UPRIGHT

OPTION 3: ALTERNATE POWER CHASSIS
WITH ADAPTOR CABLE

Information Supplement

MIDWAY- SENTE?

10601 W. Belmont Avenue
Franklin Park, lllinois 60131
U.S.A.

Phone: (312) 451-9200 Fax No.: 312-451-4150
Cable Address: MIDCO Telex No.: 72-1596




WARNING

THIS GAME MUST BE GROUNDED. FAILURE TO DO SO MAY
RESULT IN DESTRUCTION TO ELECTRONIC COMPONENTS.

WARNING: This equipment generates. uses and can radiate radio frequency energy and if not installed and used in
accordance with the instruction manual, may cause interference to radio communications. It has been tested and
found to comply with the limits fora CLASS A computing device pursuantto SUBPART J of PART 15 of FCC RULES.
which are designed to provide reasonable protection against such interference when operated in a commercial
environment. Operation of this equipment in a residential area is likely to cause interference in which case the user at
his own expense will be required to take whatever measures may be required to correct the interference

ELECTRICAL BULLETIN: FOR ALL APPARATUS COVERED BY THE CANADIAN
STANDARDS ASSOCIATION (CSA) STANDARD C22.2 NO. 1, WHICH EMPLOYS A
SUPPLY CORD TERMINATED WITH A POLARIZED 2-PRONG ATTACHMENT PLUG

CAUTION: TO PREVENT ELECTRIC SHOCK DO NOT USE THIS (POLARIZED)
PLUG WITH AN EXTENSION CORD, RECEPTACLE OR OTHER OUTLET
UNLESS THE BLADES CAN BE FULLY INSERTED TO PREVENT BLADE
EXPOSURE.

ATTENTION: POUR PREVENIR CHOCS ELECTRIQUES NE PAS UTILISER CETTE
FICHE POLARISEE AVEC UN PROLONGATEUR. UNE PRISE DE
COURANT OU UNE AUTRE SORTIE DE COURANT. SAUF SI LES
LAMES PEUVENT ETRE INSEREES A FOND SANS EN LAISSER
AUCUNE PARTIE A DECOUVERT.

USE ONLY GENUINE BALLY MIDWAY
APPROVED REPLACEMENT PARTS.

©COPYRIGHT MCMLXXXVII BY BALLY MIDWAY MFG CO ALL RIGHTS RESERVED

NO PART OF THIS PUBLICATION MAY BE REPRODUCED BY ANY MECHANICAL, PHOTOGRAPHIC. OR ELECTRONIC
PROCESS, ORINTHEFORM OF APHONOGRAPHIC RECORDING,NORMAY IT BE TRANSMITTED, OR OTHERWISE COPIED
FOR PUBLIC OR PRIVATE USE, WITHOUT PERMISSION FROM THE PUBLISHER. THIS MANUAL IS FOR SERVICE USE ONLY,
AND NOT FOR GENERAL DISTRIBUTION. FOR PERMISSION REQUESTS, WRITE: BALLY MIDWAY MFG. CO., 10601 W.
BELMONT AVE., FRANKLIN PARK, IL 60131.

Printed in U.S.A.

&
i



TABLE OF CONTENTS

DESCRIPTION PAGE
Introductioneusnss enibinens 4 S0l SBES - VI ot ool SR B B0 oie s b a0 oL 1
Lower Rear Cabinet Upper Portion ITlustration ...cieeeineeeieiieeeeneennannns 2
Lower Rear Cabinet Upper Portion Parts List .cceveerrceceeneeeeeneceneeennns 3
Lower Rear Cabinet Lower PortiondTlustration w.......ceue.doviiihiannioscsess 4
Lower Rear Cabinet Lower Portion PamEsMLiSHERB-ct il oiivuan anhlistts & aine 5
Powei! Chaissiiisi Assemb]y.- &M IIMuS tRABIDNIL L oo £ FRILERL 50 ¢ diee v vaeinls JinhnBwa il 6
Power Chassis Assembly - Parts List ......cu.en b SRRl bl o e TSR e e JeBRRAR 7
Farnell Power Supply, Power Chassis & Adaptor Cable Wiring Diagram.......... 8
Appendix ..eeonn Y oBi v 0001w s o 135 ) s, 178 sorie 513 R, B > BB GOD 0 DD o T I
Farnell Power Supply ~ Component LAayoOuUl ....ieieeeeennenanccancencannosannsas Al
Farnell. Power Suppllyi=<Pairts LLISE . coesesis sensnnss oosessmeesssdeesielems s s A2
Farnell Power Supply ~ Schematic ..vviiiiinriirieieeeeeeennnnsnscccnasoesonnans A3
~i-



INTRODUCTION

Your XENOPHOBE video game is equipped with an alternate POWER CHASSIS WITH
ADAPTOR CABLE ASSEMBLY. Additional adaptor cables are used to make the
necessary cabling connections to the rest of the game.

Please disregard pages 2-10, 2-11, 2-16 & 2~17 of SECTION 2 ~ ILLUSTRATED PARTS
BREAKDOWN SECTION in your XENOPHOBE video game parts & operating manual
(0E85~00300~0000). Refer instead to pages 2 through 7 in this information
supplement.

The information shown in the FARNELL POWER SUPPLY, POWER CHASSIS ASSEMBLY &
ADAPTOR CABLE WIRING DIAGRAM (M051-00945-A094), located on page 8 of this
information supplement, replaces the corresponding information shown on page 3-2
of SECTION 3 - COMPONENT LAYOUTS, SCHEMATICS & WIRING DIAGRAM in your XENOPHOBE
game parts & operating manual (0OE85-00300-0000).

Please disregard page 3~21 of SECTION 3 ~ COMPONENT LAYOUTS, SCHEMATICS & WIRING
DIAGRAM in your XENOPHOBE Video Game Parts & Operating Manual (0E85~00300-~0000).
Refer instead to pages Al through A3 in this information supplement.



LOWER REAR CABINET (UPPER PORTION)

w s woros v

oes WL WK

s €Y

N

s i
apwr ON WO

e B ¢

E85-OPT3-LRCUP



LOWER REAR CABINET (UPPER PORTION) PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 AE85~00018~0000 [MONITOR/VIDEO CABLE ASSEMBLY

2 A084-91871~AE85 [PROGRAMMED 68000 VIDEO P.C. BOARD ASSEMBLY
3 A385-00023~0000 (LINE CORD ASSEMBLY ~ U.S.A.

4 A084~91863-AE85 |PROGRAMMED SOUNDS GOOD P.C. BOARD ASSEMBLY
5 AA11-00017~0000 |DUAL POWER AMP W/SPACERS

6 AE85~00006~0000 |MASTER CABLE W/BRACKET ASSEMBLY

7 AE85-00017-0000 |SPEAKER/AUDIO CABLE ASSEMBLY




)

LOWER REAR CABINET (LOWER PORTION

a- AANICOLTT o
h

o
> 2 0‘.‘.‘
'40‘0’ P
Sasivers | *,
9
1'5."
’. " -

ciao«:»a BB

9.
rne :Oi Ovtoal SEBOBE D
24 : WAL @ B

SIS R FDE BB HG

MT00-80135-A000

105P60D

ES5-OPT3=ZRCLP




LOWER REAR CABINET (LOWER PORTION) PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 A084-91871-AE85 |PROGRAMMED 68000 VIDEO P.C. BOARD ASSEMBLY
2 A945-00066~0000 |POWER CHASSIS ASSEMBLY ~ 55W FARNELL

3 A385~00023~0000 |LINE CORD ASSEMBLY ~ U.S.A.

4 AE85-00006~0000 |MASTER CABLE W/BRACKET ASSEMBLY

5 A084-91863-AE85 |PROGRAMMED SOUNDS GOOD P.C. BOARD ASSEMBLY




4¥YO0d-€1d0-583

0000-99000-S¥6V
MSS T1INYHVH - ATEWISSY SISSYHO HIMOdJ



FURER URAJO1S ASOLMBLT (FARNELL) FARID LIOI

PART NO. A945-00066~0000
ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 MT00-00136~A000 |ISOLATION TRANSFORMER ASSEMBLY W/0 SHIELD, 115VAC, 50/60 HZ.

2 A945-00057-01XF  {CHASSIS SUB-ASSEMBLY
A945-00060~0000 |2 WIRE TERMINAL VARISTOR ASSEMBLY (NOT SHOWN)
A945-00061~0000 |LINE FILTER ASSEMBLY ~5 AMP (NOT SHOWN)
A945-00065~0000 |POWER CHASSIS CABLE ASSEMBLY ~ OPTION 3 (NOT SHOWN)
A089~00032~0047 [ADAPTOR CABLE 2.50" 18 AWG. (NOT SHOWN)
A089-00032~0050 |ADAPTOR CABLE 4.50" 18 AWG. (NOT SHOMN)
A089~00032~0051 [ADAPTOR CABLE 5.50" 18 AWG. (NOT SHOWN)
A089-00032~0052 (ADAPTOR CABLE 7.50" 18 AWG. (NOT SHOWN)
A089-00032-0053 |ADAPTOR CABLE 3.0" 18 AWG. (NOT SHOWN)
0945-00912~0000 |[HANDLE 1" (NOT SHOWN)

3 A945-00030~0600 |CONNECTOR & CABLE ASSEMBLY (NOT SHOWN)

4 0017-00003-0433 |FUSE HOLDER W/CAP
0017-00003~0263 |[FUSE: MDA, 3 AG., 4 AMP, 250VAC, SLO~BLO (NOT SHOWN)

5 0017-00021~0370 |TERMINAL STRIP

6 0017-00003~0641 |POWER SUPPLY: FARNELL 55 WATT
B084-91876~A000 |POWER SUPPLY ADAPTOR BOARD ASSEMBLY

& 0540-00138~2100 |[CABLE PROTECTOR: 5" (NOT SHOWN)

8 0945-00117-01XF (POWER SUPPLY P.C. BOARD COVER

ASSEMBLY MOUNTING HARDWARE
ORDER BY PART NUMBER ONLY
ITEM PART NO. DESCRIPTION

0017-00026~0370
0017-00021~1110
0017-00042~-0320
0017-00042~0663
0017-00101~-0067
0017-00101~0123
0017-00101~-0134
0017-00101~0140
0017-00101~-0141
0017-00101~0553
0017-00101~0780
0017-00103-0061
0017-00103~0084
0945-00702~00XF

TERMINAL

TERMINAL STRIP

SPACER: SELF RETAINING - #8 X 1/4" (4 EA.)

SPACER: P.C. BOARD DUAL LOCK 3/8" (4 EA.)

#6 X 6 PHILLIPS PAN HEAD SCREW (2 EA.)

#8 X 4 UNSLOTTED HEX BOLT (8 EA.)

#6~32 X 4 PHILLIPS ROUND HEAD MACHINE SCREW (1 EA.)
#4-40 X 5 PHILLIPS PAN HEAD TAP TIGHT SCREW (2 EA.)
#8 X 11 UNSLOTTED HEX SCREW (2 EA.)

#6-32 X 4 SLOTTED PAN HEAD SCREW (2 EA.)

#6 X 8 PHILLIPS PAN HEAD SCREW (2 EA.)

NUT: #8-32 HEX W/SEMS (4 EA.)

NUT: #6-32 HEX W/SEMS (1 EA.)

STAND OFF: CHASSIS (1 EA.)

"




A3d] 1 401 L33HS
¥605-Sh608- 1G0M
WHYOMIA INIYUIN HOLdYay
AMEHISSY STSSUHI ¥INHOd
ATddns ¥3HOd 1MINWYS [ Z6/6e/6

[TEIEK]

03 "84W AUHQIW ATBE 1S T10M

an =
. S0 ¢8,82/6 NOILINAONd ¥0J4 AISYI 1IN AT ACUUEOVUEONOT S0LduTs @MY, CATdans

¥IN0d MLI1H) SISSYHD ¥3MOd SIHL N3HH
(0010-00€00-S838) TYNNUN SNILUYI3LO

b 7 S1¥Yd 3G0HJON3X 3HL NI 2-€ 39Yd
ARB9 9HUB! = 8
* NO NHOHS YiYd 9NICNOJSIYN0I
4 a3 -¥ j01-¥ -y Z-¥ 1-¥ ~-¥ dWNC
P AGOE INUOL = » 3JHL S32Y7d3d NOILUWNOANI SIHL HEAE o 4 R

= 13Ae| 1no 1no 1n0 LN0 |ST-FI|STI-pT|2 ¥IJWNC
151100 NYOC ¥ I-TT[pTI-TT[bI-TT|PI-8 [TI-G 8-S |1 A3dWnrs
30702 @ve eE2 822 e12 Sit sel 39Y1710A

L13YHD NOI112373S 35Y170A 3NIT

L
HILINS 340/NO
I
1 00— | ———
]
1
m|/o| -
{ O
L] (2] o vwjv|jo|C|w © ]
=< w w W OB |w|x|r w w
m n o rloajm|r|—+x o | g
J— S O it O el I s
46 glls |3 5 | !
3M0d WNa 0L z 2 m 1 %
Ive b= m ve e = O O NN WMR =
Q¥Y0d 0009 SANNOS 0L ki1
e[
2000-99000-5P6Y “w
- SISSYHI ¥IH0d i THAE
“NNI 1
NNOJ 3000 N10J OL “M TR
1
AS+ s
+ 1 Alge
Pam' AS 1HH¥ 2ol | g
AS+ a3de |
Q¥Y08 3IWY9 0IAIA 88889 0L AS+
AS+ a3 AS+
AS+ [EEL) ool 1 N
A+ a3y A+ RCIER ] | ERRBGNT s
aANNO¥9 n .l“ 1 ! _—" N°N -
INNOYD NYE-LHH oaAsi el eriogas  annoys Ifcfb———
ngs
Wty JTAS16 g 6 190AS e i hage
ANNOY¥Y ! nas i 1 1
ANNOA9 1348 aNN0¥9 =ZDDxu“m ARIT] 8 "nZDOxU 1N3N utnm 4 Nuge
ANNO¥D 3A¥ aNNOND nZDOmw"N R[] ' “22331."_ .B.Z“m “
ANNOY¥9 RELS ] aNNOA9 19 9 1ANNON9 10K u«—._ .ﬂ
n ! ngw | 2 NY0-N1
aANNOA9D REPS ] M “ujwww JaA2t "n DJ_”- < "un>m— i =Y =
7 lannowg ONOLBOTIAZT Y iy ¥ 1ONOLUOTIAZ]
ANNOY¥D NIE-Ad49% 9 |aNnoys _.QOJ&>N_"m nae € ..—chk>m~
¢ lazis AXNY12 A 2 “>XDG
A2T+ NYO¥ = 1 ._QZDOmm_
14 A2T+ nagw o= e
A2T+ AG-NYO* ] er
A2Td Nage € “>m—u_ 1#90-€£0000-2100
Nia-AZTd 2398 2 ”th A2ld AddNS ¥3HM0d N3NdY 4
ﬁl.m!;)x_..d
" 000Y-9/816-FB80RY COYASTT)
a ¥01dYay
Snd olon e o1




APPENDIX

Powerline Incorporated schematic NO55P400 is reprinted with the permission of
Powerline Incorporated.




The FARNELL POWER SUPPLY component layout
drawing is not available at this time.

-Al-~



The FARNELL POWER SUPPLY Parts List
is not available at this time.

~A2~




